
12
13

22

11

9

6
18

19

17

23

2
10

8

713

5

28

20

4

14

16

16

21

15

25

26

24

27

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 401022 1
2 401012 - 1
3 401031 GATE, FRONT 1
4 401041 TAILGATE 1
5 6000682 1
7 401071 RETAINER 

GATE, RIGHT 1

8 401081 RETAINER 
GATE, LEFT 1

10 401131
BAR 

SUPPORT, 
REAR

1

11 401111 LATCH POST 1
12 401121 BRACKET, 

HITCH 1

13 300131 SPRING, 
LATCH 1

15 300053 HEX BOLT, 
3/8-16 X 4" 1

17 6000027 2
18 6000955 AXLE 1
19 3000721 WASHER, 

3/4" SAE 4

16 300054
TRUSS HD 
SCREW, 

5/16-18 X 
3/4"

46

21 6000418
SPINNER 

GRIP NUT, 
5/16-18

42

22 6000533 PIN, HITCH 1

23 300084 HAIRPIN 
COTTER 3

20 401102 DRAWBAR, 
FORMED 1

28 3001212 HDPE 
SPACER 2

22 300061
HEX NUT, 
3/8-16 C-

LOCK
2

5 401051-O CORNER 2
9 6000950-

HG
FRONT 

SUPPORT 1

25 300052 HEX BOLT, 
3/8-16 X 3/4" 1

6 6000946-
HG

AXLE 
HOLDER 4

ITEM PART NO DESCRIPTION QTY ITEM PART NO DESCRIPTION QTY
1 6000949 BODY HALF,RIGHT 1 15 300055 HEXBOLT, 3/8-16 X 3" 1
2 6000948 BODY HALF,LEFT 1 16 300061 HEXNUT, 3/8-16 C-LOCK 2
3 6000951 FATE,FRONT 1 17 6000934 WHEEL (bushings included) 2
4 6000952 TAILGATE 1 18 6000955 AXLE 1
5 401051 CORNER GUARD 2 19 6000617 1/2" SAE WASHER 4
6 6000946 AXLE HOLDER 4 20 6000487 PAN HEAD BOLT, 1/4-20X1/2" 50
7 401071 RETAINER GATE,RIGHT 1 21 6000961 SERRATED FLANGE NUT, 1/4-20 50
8 401081 RETAINER GATE,LEFT 1 22 6000533 PIN,HITCH 1
9 6000950 SUPPORT,FRONT 1 23 300084 HAIRPIN COTTER 3

10 6000954 BAR SUPPORT,REAR 1 24 6000956 DRAWBAR ASSEMBLY (incl. 11-16) 1
11 6000953 LATCH POST 1 25 6001659 OWNERS MANUAL 1
12 401121 BRACKET, HITCH 1 26 6000957 HARDWARE BOLT BAG 1
13 300131 SPRING, LATCH 1 27 6000692 DECAL, ALL-FIT 2
14 300052 HEX BOLT,3/8-16 X 3/4" 1 28 30001212 HDPE SPACER 2

9

Repair Parts

REPLACEMENT PARTS ORDERING   OHIO STEEL INDUSTRIES 1-800-652-2321


